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Prepared for: 
 

MASTER WINDOW SYSTEMS 
507 Nifda Drive SE 
Atlanta, GA  30339 

 
Product Type:   PVC Single Hung Window Test Date: 05-24-22 
Series / Model: 2700 Single Hung  Revised: 1-8-25 (metric typos / PG change  
Specifications: AAMA/WDMA/CSA 101/I.S.2/A440-17 North American Fenestration Standard / 

Specification for Windows, doors, and skylights 

Test /Title Specimen 1 (NC) Note 1 
Performance Summary 

Specimen 2 (RR) Note 1 

Performance Summary 
Product Designator LC-PG 25 1219 x 1981 (48 x 78)-H LC-PG 25 1219 x 1981 (48 x 78)-H 

Operating Force/ Open 55 N (12.5 Lbs.)  
Operating Force/ Close 28.9 N (6.5 Lbs.)  

Latching Devices Unlock / 5.33 N (1.2 Lbs.  
Air Infiltration 1.57  .55 L/s•m2(0.11 cfm/ft2)  
Water Resistance 180 Pa (3.76 Psf) *  
Design Pressure +/- 1200 Pa (25.06 Psf) +/- 1200 Pa (25.06 Psf) 

150% Design Pressure +/- 1800 Pa (37.59 Psf) +/- 1800 Pa (37.59 Psf) 
*With and without exterior screen 
Note 1:  NC designates new construction, RR designates Replacement window 
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 APPENDIX:  
 

APPENDIX A: 2700 Single Hung PVC Single Hung Window Drawings  
 

Refer to specimen drawings in Appendix A.  This report is not complete unless these drawing 
are stamped and initialed by CCL as illustrated below. 

 
Drawing Part # Date Stamped as Illustrated 

Assembly / BOM 3 sheets 12-8-17  
NC Assembly 9230S017 09-08-11 
RR Assembly  9280S017 09-29-11 
Frame Head (NC-RR) 9213 09-27-11 
Frame Jamb (NC-RR) 9213F 07-30-13 
Frame Sill (NC) 9232B 09-28-17 
Frame Sill (RR) 9282F 09-14-18 
Fixed Interlock rail 9257 09-27-11 
Interlock/ Reinforcement  9252 09-08-11 
Sash top rail / meeting rail  9006 10-21-13 
Sash reinforcement (TR) 9071 03-17-06 
Handle / Lift rail 9005 10-21-13 
Sash lock rail 9006 11-19-14 
Glazing Bead 9216 10-07-11 
Glazing Bead 716A 06-20-13 
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1. PROJECT DATA 
 
Project Test Completed Test Location 
AAMA Performance Testing May 22, 2022 CCL – Carrollton, Texas 

Witnessed by All or Partial Viewing 
Chelsea Building Products Scott Cyphert   
Construction Consulting Laboratory Edsson Alarcon Wesley Wilson 

 
2. SUMMARY 

 

 
3. TEST SPECIMEN 

 

Product Type: PVC Hung Window, Product Drawings, Appendix A 
Series Model: 2700 Single Hung  
Specification: AAMA/WDMA/CSA 101/I.S.2/A440-17 -LC-PG 25 / 1219 x 1981 (48 x 78)-H 
Frame Size: 1219 x 1981 mm (4'-0" x 6'-6") 
Fixed DLO 1106 x 905 mm (43 9/16" x 35 5/8") 
Sash Size: 1162 x 973.1 mm (45 ¾" x 38 5/16")  
Sash DLO 1092.2 x 904.8 mm (43" x 35 5/8") 
Configuration: O/X  

 

Weather 
Stripping:   

4.75 mm (0.187") backing pile weather-strip with integral plastic fin: One (1) row 
8.89 mm (0.350" thickness) at the exterior face fixed interlock and one (1) row at 
the interior face of sash interlock.  One (1) row 7.36 mm (0.290") thickness at 
exterior face of sash stiles, one (1) row at lateral face at sash stiles, and one (1) 
interior face of sill exterior leg. One (1) row 9.52 mm (0.375") thickness foam filled 
bulb at bottom of sash bottom rail. 
 

Weep 
Arrangement:   

Top of sill at each end, in-line with sash pocket left open for drainage.  Exterior face 
of frame sill drained through a 12.7 x 3.17 mm (1/2" x 1/8") weep slot with weep 
gate spaced 57.15 mm (2 ¼") from each end.  3.17 x 4.76 mm (1/8" x 3/16") oval 
weep in glass pocket or interlock and sash bottom rail spaced 82.55 mm (3 ¼") 
from each end.  
 

Glass: 19.05 mm (3/4") Overall thickness Sealed Insulating Glass (SIG):  Two (2) pieces, 
2.38 mm (3/32") annealed glass with 14.28 mm (9/16") butyl air spacer.  
 

Hardware:   Plastic composite sweep lock located 177.8 mm (7") on center from each end of 
sash top rail attached with two (2), #6 x 19.05 mm (3/4") PH screws per lock.  Locks 
engage a plastic composite keeper at fixed interlock attached with two (2) #6 x 
19.05 mm (3/4") PH screws per keeper.  Two (2) constant force tandem coil balance 
with balance shoe at each frame jamb support each sash for operation. Plastic 
composite tilt latch at each end of sash top rail with metallic pivot shoe at each end 
of sash bottom rail.  
 

Reinforcement: Standard reinforcement, Extruded hollow aluminum part # 9071 at sash top rail. 
Extruded solid aluminum part# 9252 at fixed interlock  

  
  

Series Product Type Test Size Positive DP Negative DP 
2700 Single Hung 

Window 
4'-0" x 6'-6" 1200 pa (25.06 Psf) 1200 pa (25.06 Psf) 
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Glazing:   Fixed lite is interior glazed with silicone sealant at exterior and PVC glazing bead part# 

9216 at interior.  Sash is exterior glazed, with silicone sealant at the interior and P 
glazing bead part# 716A at the exterior. Glass is heel bed at lower corners 
approximately 6" in direction  
 

Sealant: See Glazing, see Installation 
Test Buck  Test fixture / buck included a nominal 50.8 x 101.6 mm (2" x 4") SPF lumber perimeter 

frame wrapped with a nominal 50.8 x 254 mm (2" x 10") SPF lumber perimeter frame 
The Max RO of the 2" x 4" buck was the specimen frame dimension plus 6.35 mm 
(¼"). The frame was sealed to the buck with silicone sealant. 
 

Installation 
Features 

NC window:  Installed from the exterior with the window mounting flange set in silicone 
and secured to the test buck with #8 x 63.5 mm (2 ½") washer head screws spaced 
76.2 mm (3") from each end and on 304.8 mm (12") centers.  
 
RR window:  Installed from the interior side and anchored through the lateral face of 
the frame jamb and head into the buck with #8 x 63.5 mm (2 ½") washer head wood 
screws spaced 76.2 mm (3") from each end and on approximate 304.8 mm (12") 
centers. Sill set in silicone and no fasteners were used.   
 

Other 
Features 

Frame and sash corners are mitered and welded.  Fixed interlock attached at each 
side to frame jambs with one (1) #8 x 3 truss head screw. 

 
 

4. PERFORMANCE RESULTS 
New Construction (NC) Window  
 

Test Title of Test Test Method Measured Allowed 
9.3.1 Operating Force Break away  35.59 N (8.0 lbs.) 230 N (51.71 lbs.) 
 Open  55 N (12.5 lbs.) 180 N (40.47 lbs.) 
 Close  28.9 N (6.5 lbs.) 180 N (40.47 lbs.) 
9.3.1.3 Latching Devices   5.33 N (1.2 lbs.) 100 N (22.48 lbs.)  
9.3.2 Air Infiltration ASTM E 283 .55 L/s•m 2 1.5 L/s•m 2 
 @ 75 Pa (1.57 Psf)  (0.11 cfm/ft 2) (0.30 cfm/ft 2) 
Test results reported at the request of the manufacture.  
9.3.3 Water Resistance  ASTM E 547 (With and without screen) 
 180 Pa (3.76 Psf)  No Leakage No Leakage 
9.3.4.2 Deflections @ Interlock ASTM E 330 Span 11161 mm (45.75") 
 1200 Pa (25.06 Psf) Positive Max 15.49 mm (0.610) Reported 
 1200 Pa (25.06 Psf) Negative Max 15.74 mm (0.620") Reported  
9.3.4.3 Uniform Load Structural     ASTM E 330   
 @ 1800 Pa (37.59 Psf) Positive  No Damage No Damage 
 -Permanent Set  1.27 mm (.050") 4.64 mm (.183") 
 @ 1800 Pa (37.59 Psf) Negative  No Damage No Damage 
 -Permanent Set  1.6 mm (.063") 4.64 mm (.183") 
2-mil plastic used to seal against air loss during uniform loading.  The plastic sheeting did not influence the structural performance of the test specimen 
9.3.5 Forced Entry Resistance ASTM F 588-07   
 Grade 10  No Entry No Entry 
9.3.6.3 Deglazing Test    
 Rails @ 311 N (70 lbs.)  Pass Movement <10% 
 Stiles @ 222 N (50 lbs.)  Pass Movement <10% 
9.3.6.2 Thermoplastic Corner Weld Test A440-17 Pass Not extend down 

weld line  
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Replacement (RR) Window  
 

For air, water and secondary tests see NC test results 
9.3.4.2 Deflections @ Interlock ASTM E 330 Span 11161 mm (45.75") 
 1200 Pa (25.06 Psf) Positive Max 15.11 mm (0.595) Reported 
 1200 Pa (25.06 Psf) Negative Max 15.88 mm (0.625") Reported  
9.3.4.3 Uniform Load Structural     ASTM E 330   
 @ 1800 Pa (37.59 Psf) Positive  No Damage No Damage 
 -Permanent Set  1.60 mm (.063") 4.64 mm (.183") 
 @ 1800 Pa (37.59 Psf) Negative  No Damage No Damage 
 -Permanent Set  1.6 mm (.063") 4.64 mm (.183") 
2-mil plastic used to seal against air loss during uniform loading.  The plastic sheeting did not influence the structural performance of the test specimen 
     
     
     
     
     
     

 

Detailed extrusion and assembly drawings indicating measured wall thickness and corner construction are on file 
and were compared to the test sample submitted.  These records will be retained at CCL for a period of four years. 
The above results were obtained by using the designated test methods indicating compliance with the above 
specification 
 
 
 

5. DISCLAIMER 
 

This report does not constitute certification of this product, which may only be granted by the program 
administrator. 
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_____________________     ___________________ 
EDSSON ALARCON       WESLEY WILSON 
QUALITY CONTROL MANAGER     LABORATORY MANAGER  
SIGNED ELECTRONICALLY       SIGNED ELECTRONICALLY 
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PRODUCT DRAWINGS  

 
  

Drawing Part # Date Stamped as Illustrated 
Assembly / BOM 3 sheets 12-8-17  
NC Assembly 9230S017 09-08-11 
RR Assembly  9280S017 09-29-11 
Frame Head / Jamb (NC) 9213 09-27-11 
Frame Head /Jamb (RR) 9213F 04-05-16 
Frame Sill (NC) 9232B 09-28-17 
Frame Sill (RR) 9282F 09-14-18 
Fixed Interlock/ Meeting rail 9257 09-27-11 
Interlock/ Reinforcement  9252 09-08-11 
Sash top rail / meeting rail  9006 10-21-13 
Sash top rail reinforcement 9071 03-17-06 
Handle / Lift rail 9005 10-21-13 
Sash lock rail 9006 11-19-14 
Glazing Bead 9216 10-07-11 
Glazing Bead 716A 06-20-13 
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Test buck 

Buck seal to chamber  

Silicone bed 
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